
               

The regular meeting of the Governing Board will be held commencing at 5:30 p.m. The 
location of the meeting is at 5300 Sixth Street, Carpinteria, CA.   

The public is encouraged to participate in one of the following ways: 

1. Submitting a Written Comment. If you wish to submit a written comment, please email 
your comment to the Board Clerk at kimg@carpsan.com  by 3:00 P.M. on the day of 
the meeting.  Every effort will be made to read your comment into the record, but some 
comments may not be read due to time limitations. 

2. Attend the in-person meeting at the Carpinteria Sanitary District Board room. 
 
 

I. CALL TO ORDER 
 
 

II. PLEDGE OF ALLEGIANCE 
 
 

III. BOARD APPROVAL OF AGENDA                                       AS [SUBMITTED] [MODIFIED] 
[...]
parcels and spans 1,554 acres, with the remaining jurisdictional 
acreage consists of public right-of-ways.  Approximately 82% of 
the parcel acreage is under private ownership with 93% having 
already been developed and/or improved to date, albeit not 
necessarily at the highest density as allowed under zoning. The remainder of private acreage is 
entirely undeveloped and consists of 86 vacant parcels that collectively total 122 acres. 
 

Carpinteria Sanitary District                                           
Formation, Revenues, Attributes, Types of Service, and Resources 

 

 

District Formation and Duties 

Formation Date 1928 

Legal Authority Sanitary District Act of 1923, Health & Safety Code, section 
6400-6830 et seq. 

 
Board of Directors 

Five Directors elected to four-year terms through at-large 
elections.  Transition to by-district elections to be complete for 
2024 General Election.   
 

Agency Duties Wastewater collection, treatment, and disposal services. 
 
 

 
Close to 82% of the 
jurisdictional boundary is under 
private ownership, and of this 
amount approximately 93% has 
been developed. 

32



CHAPTER THREE: A. CARPINTERIA SANITARY DISTRICT 
 
 
 
 

107 LAFCO of Santa Barbara County 

 

 

POPULATION AND GROWTH 
Population 
The U.S. Census Bureau estimated the 2020 population of Carpinteria to be 13,449.  Santa Barbara 
County Association of Governments prepared a Regional Growth Forecast for 2010-2040 in 2012.  
The Forecast for 2050 in 2019 forecasted projects for the Cities while the 2012 report included 
unincorporated communities by sub regions. That report used a conservative trend-base 
allocation methodology estimating the City of Carpinteria population as 13,900 by 2020 and 
Carpinteria unincorporated areas estimated at 4,700. Between 2010 and 2020, the population of 
Carpinteria/Unincorporated area increased by 11 people (less than 1 percent per year). However, 
since 2010, the City’s estimated population has increased by 224 persons.  In contrast, the 
County’s population increased by 5.7 percent between 2010 and 2020.  Overall, City of Carpinteria 
represents about 3 percent of the County’s population.  

 

Demographics for the City are based on an age characteristics report prepared by SBCAG in 2017 
and American Community Survey. Because CSD largest portion of population comes from the 
City, these statistics are cited herein, which identified the largest age group represented in 
Carpinteria as 18 to 64 group at 58.6 percent. Approximately 19.4 percent of the population was 
in the 65 or older years age group and 22 percent in the under the age of 18 group. 

 

According to the 2020 U.S. Census, approximately 48.6 percent of the total population identified 
themselves as non-Hispanic white. The Hispanic population, which is the second largest ethnic 
group in Carpinteria, comprised 45.6 percent of the total population. 

 

Projected Growth and Development 
The City of Carpinteria General Plan serves as the City’s vision for long-term land use, 
development and growth, and provides the City’s vision within its Planning Area. The City’s 
General Plan was adopted in 2003, although the Housing Element is updated every 8 years in 
accordance with state regulations and spans the 2023-2031 planning period.  The City is currently 
underway with a General Plan/LCP update with the intent to complete it over the next year. 

 

The current City of Carpinteria Housing Element (2023-2031) identifies an estimated growth rate 
of less than one percent within the City. The County’s Housing Element, covering the same period 
estimates, less than one percent growth in the surrounding unincorporated Carpinteria areas, 
which faces constraints.  The County’s General Plan covers Carpinteria and surrounding hill side 
areas. The following population projections within the City are based on the Department of 
Finance Table E4 estimate and SBCAG regional forecast. CSD estimates are based on the CAFR 
2021. 

 

33



CHAPTER THREE: A. CARPINTERIA SANITARY DISTRICT 
 
 
 
 

DRAFT 2022 WATER, WASTEWATER, AND STORMWATER SERVICE REVIEW & SPHERE UPDATE 
 
 
 
 

108 

 

 

 
 

Table A-2. Population Growth and Projections (2010–2040) 
 

 2010 2015 2020 2035* 2040* 

Carpinteria Sanitary District 14,528 13,547 16,702 19,200 19,300 

City of Carpinteria 13,044 13,557 13,335 14,500 14,600 

County 423,895 441,963 451,840 501,500 513,300 
* Assumes trend-based land use capacity within the City. SBCAG regional forecast model. 
** DOF Table E4 projections. 
 

Disadvantaged Unincorporated Communities 

Senate Bill (SB) 244 of 2011 requires LAFCO to identify and consider disadvantaged 
unincorporated communities (DUCs) when preparing MSRs and Sphere updates for Cities and 
Special Districts that provide sewer, water, or structural fire protection services. A DUC is defined 
by the Water Code as one in which the median annual household income (MHI) is 80 percent of 
the statewide average. Incorporated communities also are defined as disadvantaged when the 
MHI falls below 80 percent. In 2022, the statewide MHI was $80,440, 80 percent of that is 
$64,352. The MHI for Carpinteria was $74,868 and Carpinteria Valley was $83,974 in 2022, which 
does not qualify the community as a disadvantaged community. In addition, review of the State 
DAC Mapping Tool and CalEnviroScreen 4.0 was used to verify disadvantaged status with other 
applications of the definition. CalEnviroScreen is a screening tool used to help identify 
communities disproportionately burdened by multiple sources of pollution and with population 
characteristics that make them more sensitive to pollution. The County prepared an update to its 
Integrated Regional Water Management Plan in 2019. This was in part for the purposes of grants 
for the Central Coast Funding Area for which a disadvantaged communities’ assessment was 
conducted based on requirements for water and wastewater needs or deficiency within a service 
area.  The Environmental Protection Agency (EPA) has developed an Environmental Justice 
Screening and Mapping Tool Version 2.0 (EJScreen) that provides nationally consistent data 
combining environmental and demographic data related to the protection of public health and the 
environment. This Mapping Tool was evaluated for indicators to assist in identifying a 
disadvantaged community.  Lastly, EPA has also developed an EnviroAtlas Interactive Map Tool 
in collaboration with EJScreen that overlays geospatial data and other resources related to 
ecosystem services, their chemical and non-chemical stressors, and human health to better 
understand human health and well-being, since these are closely tied to the environment, 
which provides benefits such as clean water, clean air, and protection from natural hazards. In 
combination a stronger representation of underserved communities can be identified that may be 
a leading indicator to health and well-being or precursor to DUC.  In all cases, the Carpinteria 
Sanitary District’s Sphere of Influence does not qualify under the definition of disadvantaged 
community for the present and probable need for public facilities and services nor are the areas 
contiguous to the Sphere of Influence qualify as a disadvantaged community. 

 
 

34



CHAPTER THREE: A. CARPINTERIA SANITARY DISTRICT 
 
 
 
 

109 LAFCO of Santa Barbara County 

 

 

 Carpinteria Sanitary District                                  
Formation, Revenues, Attributes, Types of Service, and Resources 

 

Attributes 

District area (est. square miles): 
   City of Carpinteria 
   Entire District 

 
2.6 
3.1 

Population (2020 Census):  
           City of Carpinteria 

   Entire District 

 
13,335 
16,702 

Assessed Valuation (FY 21-22: District portion) $4,542,155,140 

Number of Treatment Plants 1 

Regular Financial Audits Annual 
Annual Revenue Per Capita, Entire District (FY 20-21) $399 

Average Portion of County 1% Property Tax Received 2¢/$1 

Ending Total Fund Balance (June 2021) $15,195,058 

Change in Total Fund Balance (from June 2016 to June 2021) 35.3% 

Total Fund Balance/Annual Revenue Total (FY 20-21) 227% 

Source: District area estimated utilizing County of Santa Barbara GIS Data; 
Population estimated utilizing 2020 US Census Data; Assessed Valuation and 
Portion of County Property Tax Received are from County of Santa Barbara Auditor-
Controller’s Office; Fund Balance Information from District Audit; Other information 
from District. 
 

SERVICES 
Overview 
Carpinteria Sanitary District provides wastewater collection, treatment, and disposal services. 
The District is staffed by 16 full-time staff of which five are treatment operators and four are 
collection operators, with one lab supervisor. 
 

WASTEWATER INFRASTRUCTURE AND PUBLIC FACILITIES 
Collection System 
The wastewater collection system is comprised of approximately 46 miles of sewer collection 
system pipelines of varying sizes and ages, 974 access holes, and eight (8) pump stations. Pipe 
materials in the system are primarily vitrified clay pipe (VCP) and terracotta clay pipe in older 
areas of the City.  A significant amount of PVC sewer pipe exists in newly constructed areas - 
generally since 1980.  Within the system there are isolated segments of alternative pipe materials, 
including cast iron pipe (CIP) and ductile iron pipe (DIP). There are eight sewage pump stations 
within the District’s collection system.  These pump stations vary in size depending on their 

35



CHAPTER THREE: A. CARPINTERIA SANITARY DISTRICT 
 
 
 
 

DRAFT 2022 WATER, WASTEWATER, AND STORMWATER SERVICE REVIEW & SPHERE UPDATE 
 
 
 
 

110 

 

 

respective service areas. The District owns and maintains approximately 864 manholes and 110 
cleanouts throughout the service area. Based on a typical design life for gravity sewer pipelines of 
50 years, over a quarter of the District’s collection system has exceeded its originally expected 
service life.  However, a significant portion of the system has been renewed using cured in place 
pipe (CIPP) lining technology, providing an essentially new pipeline with another 50 years of 
design life.  The District’s sewers are aging.  

 

Treatment System 
The WWTP was originally constructed in 1951 and located between Sixth Street and the 
Southern Pacific Railroad on 2.78 acres of District-owned land adjacent to Carpinteria Creek 
within the south-central portion of the District. The treatment facility was upgraded in 1961 and 
underwent major improvements in 1995 and 2014. The treatment system· consists of 
pretreatment, screening, grit removal, primary sedimentation, aerated activated sludge tanks, 
secondary sedimentation, chlorination, and dechlorination. Treated water is disposed via an 
ocean outfall located 1,000 feet out from the treatment plant from Discharge Point No. 001 to the 
Pacific Ocean. The Districts municipal wastewater treatment plant is capable of treating up to 2.5 
million gallons of wastewater per day, on average. Currently, the average dry weather flow 
(ADWF) is approximately 1.143 million gallons per day (MGD), which represents 46% of 
permitted capacity. Biosolids are managed via aerobic digestion, and mechanical dewatering. 
Biosolids are composted at an off-site third-party facility in Santa Maria, California and 
subsequently distributed as a soil amendment for commercial purposes. Storm water from the site 
is collected and directed to the headworks for treatment, and is discharged as treated effluent.  
Untreated storm water does not discharge from the site. 
 

The CSD WWTP is currently permitted to discharge secondary-23 recycled water. Secondary-23 
means the water has been oxidized and disinfected so that the median concentration of total 
coliform bacteria does not exceed a Most Probable Number (MPN) of 23 per 100 milliliters (ml) 
and the single day maximum does not exceed a MPN of 240 per 100 ml in any 30-day period. There 
are currently no recycled water facilities at the treatment plant and no recycled water is 
distributed for public use. 
 

Disposal 
After treatment, wastewater is discharged to Pacific Ocean via dedicated outfall to the Pacific 
Ocean under the District’s NPDES permit. 

 
 
 
 
 
 

36



CHAPTER THREE: A. CARPINTERIA SANITARY DISTRICT 
 
 
 
 

111 LAFCO of Santa Barbara County 

 

 

 

Types of Services 

Collection X 
Treatment X 
Disposal X 
Recycled - 
Other - 

 
 

Carpinteria Sanitary District                                
Formation, Revenues, Attributes, Types of Service, and Resources 

 
 

 
Treatment Plant & Booster Stations 

Address Acquired/Built Condition Size 

5351 Sixth Street, Carpinteria 
Treatment Plant 

1951 Excellent 2.78 acres 

State Park, Pump Station No. 1  1930s Good X2 - 35 hp-2,000 gpm 
Aliso School, Pump Station No 2  1930s Good X2 - 15 hp-674 gpm 
Treatment Plant Pump Station 
No.3  

 Good X3 - 5 hp-400 gpm 

Sandpiper, Pump Station No.4  1970s Good X2 - 10 hp-790 gpm 
Polo Fields, Pump Station No.5  1977 Good X2 - 4 hp-151 gpm 
Casa Blanca, Pump Station No.6  1994 Good X2 - 3 hp-200 gpm 
Mission Terrace, Pump Station 
No.7  

2007 Excellent X2 - 3 hp-207 gpm 

Rincon Point, Pump Station No.8  2014 Excellent X2 - 23 hp-121 gpm 

 
The District owns and maintains eight pump stations throughout its service area.  A proactive 
and focused approach to improving and maintaining these facilities is employed.  A summary of 
completed upgrades is provided below.  
 

• Influent Pump Station Pump Replacement 
• Pump Station No. 1 and No. 2 Pump Replacement (2009) 
• Pump Station No. 1 and No. 2 Flow Meter Installation 
• Pump Station No. 1 and No. 2 VFD Replacement 
• Pump Station No. 1 and No. 2 Control and Telemetry Replacement 
• Pump Station SCADA System Development/Integration 
• Pump Station No. 3 Pump Replacement Project 
• Pump Station No. 4 Force Main Replacement 
• Pump Station No. 4 and No. 5 Complete Rehabilitation (2009) 
• Pump Station No. 5 Control Replacement 
• Pump Station No. 5 Flow Meter Installation 

37



CHAPTER THREE: A. CARPINTERIA SANITARY DISTRICT 
 
 
 
 

DRAFT 2022 WATER, WASTEWATER, AND STORMWATER SERVICE REVIEW & SPHERE UPDATE 
 
 
 
 

112 

 

 

• Pump Station No. 6 New Panel, Control, and Telemetry Replacement 
• Pump Station No. 7 Construction, Startup and Addition to CSD Collections System 
• Pump Station No. 8 Construction (To serve Rincon Point Community) 
• Pump Station No. 6 Pump Replacement 
• Pump Station No. 1 Controller Replacement 
• Pump Station No. 2 Controller Replacement 
• Pump Station No. 2 Magnesium Hydroxide Odor Control Feed System (2017) 
• Pump Station No. 1 Comminutor Pit Modifications (2019) 
• Pump Station No. 1 Stationary Emergency Generator Installation (2019) 
• Pump Station No. 5 Pump Replacement (2021) 
• Lift Station No. 2 Rehabilitation (in progress) 

 
The District has standardization across all pump stations.  They have developed a standard 
specification for pump station controls and telemetry so that each station utilizes the same pump 
controller, transducers, auto-dialer, and other key equipment.  This standardization is beneficial 
to operators who have to respond to the pump stations for routine or emergency maintenance 
activities.  Similarly, they have made efforts to utilize a common pump style and manufacturer, 
one that has proved to be extremely reliable, for the same reasons.  
 
The District has developed a SCADA system to monitor its remote pump stations from the central 
wastewater treatment facility. All of the District’s pump stations are equipped with radio-based 
telemetry systems that continuously communicate with the SCADA computer at the District’s 
treatment plant.  The SCADA system provides real-time monitoring of flow, pump conditions, 
and other key operating parameters.  Historical information and trends can be viewed from the 
SCADA computer.  The SCADA system is also tied to the District’s automated alarm system so 
that problems or failures at any station are immediately reported to the system operators at any 